LP~-6 SERIES
LABEL PASTER
(ITEM NUMBERS USED WITH DRAWING)

DESCRIPTION QUANTITY

1. LP-504R SIDE FRAME ASS'Y R.H. 1
2. LP-504L SIDE FRAME ASS'Y L.H. 1
3. LM-519A SUB ASS'Y - FEED ROLLER 1
4. LM-514A GLUE ROLLER ASS'Y 1
5. LP-612-6 FINGER ROD 1
6. LP-576 SPRING, FINGER ROD 1
7. LM-306B FINGER ASS'Y STAINLESS STEEL 6

OR LM-523 FINGER ASS'Y BRASS 6

CONSISTS OF ITEMS 8,9,10

8. LM-296B FINGER BLADE, STAINLESS STEEL 1

OR LM-524 FINGER BLADE, BRASS 1
9. LM-525 FINGER HOLDER 1
10. NO. 8 X 3/8 RD HD. SCREW 1
11. LM-539 SCRAPER BRIDGE 1
12. LM-540 BLADE - SCRAPER 1
13. LP-516 PIN, R.H. 1
14. Lp-518 PIN, L.H. 1
15. LP-520 GEAR, GLUE ROLLER 1
l6. LM-547A GAUGE, FINGER 1
17. LP-624-6-1 BASE W/ROLL PINS 1
18. LP-526 BUMPER BASE 4
19. LP-528 PADS 4
20. LP-635-6 BAR, TIE 2
21. LP~-632-6 GLUE PAN 1
22. LP~-634-6 FEED TABLE (SEE OPTIONAL ALSO) 1
23. LP-536 KNOB, METERING 1
24. LP-538A SHOULDER SCREW 1
25. LP-540 SPRING, METERING 1
26. LP~-542 YOKE, METERING 1
27. LP-544-1A SUPPORT TABLE L.H. ASS'Y. 1
28. LP-544-RA SUPPORT TABLE R.H. ASS'Y. 1
29. LP-502 MOTOR - 115V 1

OR LP-502-2-1 MOTOR - 230V 1
30. LP-573 REDUCER - 115V 1

OR LP-573-2 REDUCER - 230V 1
31. LP-574 CAPACITOR - 115V 1

OR LpP-502-2-2 CAPACITOR - 230V 1
32. LP-556 BRACKET, MTR MOUNTING 1
33. LP-552 COVER - 115V 1

OR LP-552-1 COVER - 230V 1
34. LP-566 SWITCH ON/OFF -~ 115V 1

OR LP-566~230 SWITCH ON/OFF - 230V 1
35. EL-683 CORD SET - 115V 1

OR EL-1049 CORD SET - 230V 1

Pro Pack Solutions, Inc.

(770) 554-1187
(877) 776-7225




LP~-6 SERIES
LABEL PASTER
(ITEM NUMBERS USED WITH DRAWING)

ITEM PART NO.

36. LP-570

37. LP-558

38. EL-612

39. EL-983
OR EL-983

40. EL-984

41. LP-575A

42.

43.

44.

45.

46.

47.

48.

- 49,

50.

51.

52. LP-581

OPTIONAL:

LP-636-6

BUSHING, STRAIN RELIEF

GEAR, MOTOR

STAKE ON, MOTOR

TERMINAL (SWITCH) - 115V

TERMINAL (SWITCH) - 230V
TERMINAL (CAPACITOR)

COVER SHOULDER SCREW

10-32 X 3/8 LG TRUSS HD. SCREW
8-32 X 5/16 LG FL HD SCREW
UNDERCUT

1/4-20 X 1/2 1G.

BUTTON HEAD SCREWS (BLACK)

1/4 STEEL WASHERS

#6-32X3/8 LG BUTTON HD SCR BLK
STAINLESS STEEL

10-32 X 3/16 LG SET SCREW
STAINLESS STEEL

8-32 X 1/4 LG SET SCREW
STAINLESS STEEL

10-32 X 1/4 ROUND HEAD SCREW
8-32 X 1/4 LG. BUTTON HD SCREW
8-32 X 3/8 LG BUTTON HD SCREW
INSULATION, CAPACITOR - 230V

FEED TABLE, LONG

Pro Pack Solutions, Inc.

(770) 554-1187
(877) 776-7225

11

NWHFRN S W

NN

[

0N e




LP-8 SERIES
LABEL PASTER
(ITEM NUMBERS USED WITH DRAWING)

ITEM PART NO. DESCRIPTION QUANTITY
1. LP-504R SIDE FRAME ASS'Y R.H. 1
2. LP-504L SIDE FRAME ASS'Y L.H. 1
3. LM8-20B SUB ASS'Y - FEED ROLLER 1
4. LM8-4A GLUE ROLLER ASS'Y 1
5. LP-612-8 FINGER ROD 1
6. LP-576 SPRING, FINGER ROD 1
7. LM-306B FINGER ASS'Y STAINLESS STEEL 8
OR LM-523 FINGER ASS'Y BRASS 8
CONSISTS OF ITEMS 8,9,10
8. LM-296B FINGER BLADE, STAINLESS STEEL 1
OR  LM-524 FINGER BLADE, BRASS 1
9. LM-525 FINGER HOLDER 1
10. . NO. 8 X 3/8 RD HD. SCREW 1
11. LM8-44 : SCRAPER BRIDGE 1
12. LM8-45 BLADE - SCRAPER 1
13. LP-516 PIN, R.H. 1
14. LP-518 PIN, L.H. 1
15. LP-520 GEAR, GLUE ROLLER 1
16. LM-547A GAUGE, FINGER 1
17. LP-624-8-1 BASE W/ROLL PINS 1
18. LP-526 BUMPER BASE 4
19. LP-528 PADS 4
20. LP-635-8 BAR, TIE 2
21. LP-632-8 GLUE PAN 1
22. LP-634-8 FEED TABLE (SEE OPTIONAL ALSO) 1
23. LP-536 KNOB, METERING 1
24. LP-538A SHOULDER SCREW 1
25. LP-540 SPRING, METERING 1
26. LP-542 YOKE, METERING 1
27. LP-544-LA SUPPORT TABLE L.H. ASS'Y. 1
28. LP-544-RA SUPPORT TABLE R.H. ASS'Y. 1
29. LP-502 MOTOR - 115V 1
OR LP-502-2-1 MOTOR - 230V 1
30. LP-573 REDUCER - 115V 1
OR  LP-573-2 REDUCER - 230V 1
31. LP-574 CAPACITOR - 115V 1
OR LP-502-2-2 CAPACITOR - 230V 1
32. LP-556 BRACKET, MTR MOUNTING 1
33. LP-552 COVER - 115V 1
OR LP-552-1 COVER - 230V 1
34. LP-566 SWITCH ON/OFF - 115V 1
OR LP-566-230 SWITCH ON/OFF - 230V 1
35. EL-683 CORD SET - 115V 1
OR EL-1049 CORD SET - 230V 1

Pro Pack Solutions, Inc.

(770) 554-1187
(877) 776-7225




LP-8 SERIES
LABEL PASTER

(ITEM NUMBERS USED WITH DRAWING)

e - e G s S M et Mt S (ke o o T S T S T TS G TR e M M S S Sat G Wt Mot St s R e S S S —— T ——— —— ———— ———

ITEM PART NO. DESCRIPTION QUANTITY
36. LP-570 BUSHING, STRAIN RELIEF 1
37. LP-558 GEAR, MOTOR 1
38. EL-612 STAKE ON, MOTOR 1
39. EL-983 TERMINAL (SWITCH) - 115V 3
OR EL-983 TERMINAL (SWITCH) -~ 230V 4
40. EL-984 TERMINAL (CAPACITOR) 2
41. LP-575A COVER SHOULDER SCREW 1
42, 10-32 X 3/8 LG TRUSS HD. SCREW 4
43. 8-32 X 5/16 LG FL HD SCREW 2
UNDERCUT
44, 1/4-20 X 1/2 LG. 2
BUTTON HEAD SCREWS (BLACK)
45. 1/4 STEEL WASHERS 2
46. #6-32X3/8 LG BUTTON HD SCR BLK 4
STAINLESS STEEL
47. 10-32 X 3/16 L.G SET SCREW 2
STAINLESS STEEL
48. 8-32 X 1/4 LG SET SCREW 1
STAINLESS STEEL
49, 10-32 X 1/4 ROUND HEAD SCREW 1
50. 8-32 X 1/4 LG. BUTTON HD SCREW 2
51. 8-32 X 3/8 LG BUTTON HD SCREW 5
52. LP-581 INSULATION, CAPACITOR - 230V 1
OPTIONAL:
LP-636-8 FEED TABLE, LONG 1
Pro Pack Solutions, Inc.
(770) 554-1187
(877) 776-7225
1/97

11




LP-12 SERIES
LABEL PASTER
(ITEM NUMBERS USED WITH DRAWING)

ITEM PART NO. DESCRIPTION QUANTITY
1. LP-504R SIDE FRAME ASS'Y R.H. 1
2. LP-504L SIDE FRAME ASS'Y L.H. 1
3. LM12-20C SUB ASS'Y - FEED ROLLER 1
4. LM12-4A GLUE ROLLER ASS'Y 1
5. LP-612-12 FINGER ROD 1
6. LP-576 SPRING, FINGER ROD 1
7. LM-306B FINGER ASS'Y STAINLESS STEEL 12
OR LM-523 FINGER ASS'Y BRASS 12
CONSISTS OF ITEMS 8,9,10
8. LM-296B FINGER BLADE, STAINLESS STEEL 1
OR LM-524 FINGER BLADE, BRASS 1
9. ILM-525 FINGER HOLDER 1
10. NO. 8 X 3/8 RD HD. SCREW 1
11. LM12-44 SCRAPER BRIDGE 1
12. LM12-45 BLADE - SCRAPER 1
13. LP-516 PIN, R.H. 1
14. LP-518 PIN, L.H. 1
15. LP-520 GEAR, GLUE ROLLER 1
l6. LM-547A GAUGE, FINGER 1
17. LP-624-12-1 BASE W/ROLL PINS 1
18. LP-526 BUMPER BASE 4
19. Lp-528 PADS 4
20. LP-635-12 BAR, TIE 2
21. LP-632-12 GLUE PAN 1
22. LP-634-12 FEED TABLE (SEE OPTIONAL ALSO) 1
23. LpP~-536 KNOB, METERING 1
24. LP-538A SHOULDER SCREW 1
25. LP-540 SPRING, METERING 1
26. LpP-542 YOKE, METERING 1
27. LP-544-LA SUPPORT TABLE L.H. ASS'Y. 1
28. LP-544-RA SUPPORT TABLE R.H. ASS'Y. 1
29. Lp-502 MOTOR - 115V 1
OR LP-502-2-1 MOTOR - 230V 1
30. LP-573 REDUCER - 115V 1
OR LP-573-2 REDUCER - 230V 1
31. LP-574 CAPACITOR - 115V 1
OR LP-502-2-2 CAPACITOR - 230V 1
32. LP-556 BRACKET, MTR MOUNTING 1
33. LP-552 COVER - 115V 1
OR LP-552-1 COVER - 230V 1
34. LP-566 SWITCH ON/OFF - 115V 1
OR LP-566-230 SWITCH ON/OFF - 230V 1
35. EL-683 CORD SET - 115V 1
OR EL-1049 CORD SET - 230V 1

Pro Pack Solutions, Inc.

(770) 554-1187
(877) 776-7225




LP-12 SERIES
LABEL PASTER
(ITEM NUMBERS USED WITH DRAWING)

- . G Bt — — — T ———— T oS G - T S — o T T W WD e WD SMR G M e G S M S o e ——— — ——— . W ——— ——

ITEM PART NO. DESCRIPTION QUANTITY
36. LP-570 BUSHING, STRAIN RELIEF 1
37. LP-558 GEAR, MOTOR 1
38. EL-612 STAKE ON, MOTOR 1
39. EL-983 TERMINAL (SWITCH) - 115V 3
OR EL-983 TERMINAL (SWITCH) - 230V 4
40. EL-984 TERMINAL (CAPACITOR) 2
41. LP-575A COVER SHOULDER SCREW 1
42, 10-32 X 3/8 LG TRUSS HD. SCREW 5
43, 8-32 X 5/16 LG FL HD SCREW 2
UNDERCUT
44. 1/4-20 X 1/2 LG. 2
BUTTON HEAD SCREWS (BLACK)
45, 1/4 STEEL WASHERS 2
46. #6-32X3/8 LG BUTTON HD SCR BLK 4
STAINLESS STEEL
47. 10-32 X 3/16 LG SET SCREW 2
STAINLESS STEEL
48. 8-32 X 1/4 LG SET SCREW 1
STAINLESS STEEL
49, 10-32 X 1/4 ROUND HEAD SCREW 1
50. 8-32 X 1/4 LG. BUTTON HD SCREW 2
51. 8-32 X 3/8 LG BUTTON HD SCREW 5
52. LP-581 INSULATION, CAPACITOR - 230V 1
OPTIONAL:
LP-636-12 FEED TABLE, LONG 1

Pro Pack Solutions, Inc.

(770) 554-1187
(877)77647225_

1/97
11







